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Hamburg Report Nr. 2.7 7 7.

Llopd's Register of Shipping.

3@01‘111’ Disseldor?.

17th Fehruary 1830,

r: IV/920.

@bis is to Q[fl’ttlfy that
Friedrich Kohlbpoeat

the undersigned Surveyor to this Society did at the request of

Mesnrs, A.Sternboerg of Soest 1/W. test on the Bth February 1830 at their
WOrKReoo o 2. 420 kg, Open-Bearth Boiler Riveto, ordersd by Messrs.Blohm &
Voss of Hamburg s dostined for the vessels Nos.488/89,

Results of tests,

Sample No. Tensile ten. in kg.p.sq.um. Rongation in 8xd
1 42,4 36,0%
R 45,6 32,04
3 41,3 31 ,0%
4 43,0 30,0%

Crughing and bend tests satisfactory.
Samples selected from the finished rivets were found in every respect with
the requirements of the Socisty.

For identification all bags have bheen stamped on leads:ilov:

£ Thtenas

SURVEYOR TO LLOYDS REGISTER

Adgvice nota attached.

; Uettificate is issued upon the terms of the Ritles and Regtilations of the Society, which provide that t—

hile the Committee use their best endeavours to ensure that the functions of the Society are/properly execated, it i =

rstood that neither the Committee nor the Society are under any circumstances xﬂegef to M:lg : I

Hlracy in any report or certificate issued by the Society or its Surveyors, or in any entry in the Register Book or other
L of ,zzhe Society; or for any error of judgment, default, or negligence of the Surveyors, or Pfﬁén\

réspbhsib"_l?jfc'n;
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